JIANGMEN GIANTCO MOTORCYCLE CO., LTD.

oY1V

Basic / City / Sport
PARTS CATALOGUE

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

DOC INDEX: PC-HY50QT-3se / 3e (VERSION: 5.0)

PREPARED BY: LHY, Chris
CHECKED BY: LHY, Chris

DATE OF ISSUE: 3 January 2008

Date of issue: 3 January 2008




INSTRUCTION

¢ This catalogue was prepared based on the latest information available as of January 2008

e Always specify the part number when ordering.

e Check the model, type, serial numbers, color, and size as needed before ordering.
e Note that the illustrations (parts drawings) can differ from the actual parts in shape.
e When modification or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time. We

recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts

catalogue has been issued, please contact your distributor.

e The parts shown in this catalogue are the lowest denominator. Please note certain parts need to be ordered as a group.

Issue date January 2008

All rights reserved JIANGMEN GIANTCO MOTORCYCLE Co., LTD.

mbbreviations used in the Parts Catalogue

The following abbreviations are used in this parts catalogue.

@ ASSY ..o Assembly
® COMP................. Complete
OR........ Right
OL........ Left
O@FR............. Front
ORR..................l Rear
@®@STD........oi Standard
O MM..................... Millimeter

@EX ... Exhaust

OV . . Volt

OW. ... Watt

@A . Ampere

@AC. ... Alternating Current

@DC. ... Direct Current

@CD.I ... Capacitor Discharge Ignition
@CC ... Catalytic Convertor

\

/

PARTS CA&%QJ‘I? BASrco sprinT (HY50QT-3se / 3e) (VERSION: 5.0)

Date of issue: 3 January 2008



Index

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

Parts name

HEADLIGHT ASSY

SPEEDOMETER ASSY
OPERATING SYSTEM ASSY

FRONT FORK

HEADLIGHT COVER

FRONT COVER

FRONT COVER BODY (UPPER & LOWER)

REAR COVER

REAR WING, CENTER COVER

BOTTOM COVER
FRONT WHEEL
REAR WHEEL
AIR FILTER ASSY
FUEL TANK

SEAT, STORAGE BOX

FENDER ASSY
EXHAUST ASSY

REAR SHOCK ABSORBER / MAIN STAND
FRONT DIRECTION LAMP ASSY

REAR LAMP ASSY

WIRE HARNESS ASSY
ELECTRICAL ASSY

MAIN FRAME, FRAME PARTS
FRONT DISC BRAKE ASSY
TOOLS SET, MANUAL

REAR STORAGE BOX

70CC BIG BOREKIT

ALARM ASSY

KT Bk
SR A

HBAE RGN
Jr A
iR HT

HiT IR

BT PR (R )
g, %0
JAIRTF, i
JH

[HIE:

Jake

28 e A K
VA

JEE,  EDIRE
PEARL A

TH 7 5 A
Rl e, B
[IEZ3EFIpSYE
JFEXT Bk

Bt Ek2 595
LA
A, A

Hir 2 B

BT, R0

/NEAT
70cc S LM %
55 125 % ol %

Page No.

7.9
11, 12
13
14
15
16
17
18
19, 21
20, 22
23
24
25
26
27, 28
29
30
31
32
33
34
36
37
38
40
41

Date of issue: 3 January 2008



FE/NOTICE:

Frame Frame Parts | Plastic Parts Lights Steering Stem| Fuel Tank Remark
DL (formerly
Setting 1 -5Q | known as HF) DL SQ SQ DL DL or YL
Setting 2 - JL JL HY YL YJorJT CR YL
Supplier Abbreviations Contrast
DL SQ YL JL HY YJ JT CR
DingLin shen(liang YiLong JianLi HuanYu YuanJia JUTE ChiRun

FHFRFERMERRSE: “SRAEES: AR EAE; CA'RIRERE:  FPRIEE.
Regarding the finishing on all "Nuts & Bolts": "S" represents Dark Green; "A" represents Zinc;
"CA" represents Color Zinc; "F" represents Chrome.

A B FEEMERSHT: “Y-SA” R NABSERME;  “Y-SP” R PP M
The "Plastic" Parts No.: "Y-SA" indicates ABS; "Y-SP" indicates PP

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 4

Date of issue: 3 January 2008



SPRINT
01 HEADLIGHT ASSY

KAT & Bk
Iltem Parts no. Description Chinese Qty Unit Remark
1 Y-D0601 Headlight AR 1 pcs
2 |Y-D0601-1 Bulb, Headlight KATHT 1 pcs
3 |Y-D0608 Position Lamp, FR CIEYAZRS) 1 pcs
4 |Y-D0608-1 Bulb, Position Lamp HIA B4 4T 1 pcs
5 G845-ST4.2*12S Screw, ST4.2*12 HBIR4TST4.2*12 3 pcs

i 5
™,
Ay
)

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 5




SPRINT
02 SPEEDOMETER ASSY

Item Parts no. Description Chinese Qty Unit Remark
1 |y-D0701 Speedometer Assy (Normal) AR B R (I EK) 1 pcs

1.1 |Y-DO701A Speedometer Assy (Sport) AR S (HLZER) 1 pcs
2 |Y-D0701-2 Bulb, Speedometer IRATH 4 pcs

3.1 |Y-C060201 Cable, Speedometer (Drum) HUFRER (1) 1 pcs

3.2 [Y-C060202A Cable, Speedometer (Disc) R (1) 1 pcs
4 |G845-ST4.8*16S Screw, ST4.8*16 H W IR%]ST4.8*16 3 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

1?@ {)_15

9

Date of i%sue: 3 January 2008




17 -“\ ™ 2 16 9 L} .
? “‘
SPRINT
g
03-1-A OPERATING SYSTEM ASSY 8 1
(DISC BRAKE) S et 5
BAER G B LR 19-¢
6 ®—20 4
18-B
3
I
2
Item Parts no. Description Chinese Qty Unit Remark
1 |y-To4 Handle Bar J7 At 1 pcs
2 |Y-D0501 Switch Assy, L T FAFF R 1 pcs
3 |Y-D0501-1 Brake Switch (With Cable) RAETTR(ETEL) 1 pcs
4 |Y-D0501-2 Brake Switch, L e TFAI R G 1 set
5 |Y-D0501-3 Lever, Brake, L (Chromeplate) o TR () 1 pcs
6 |Y-D0503 Switch Assy, R (Disc) A FHFF R Ejz(ﬁ;,‘i) 1 set
7 |[MC-X040100 Grip, Handle, L (Normal) Fe FAIRAES () 1 pcs
7.1 [MC-X040100B Grip, Handle, L (Sport) EFHRE (HEX) 1 pcs
8 [MC-X040200 Grip, Handle, R (Normal) TR (FiEK) 1 pcs
8.1 [MC-X040200B Grip, Handle, R (Sport) A TR (1 7EK) 1 pcs
9 |MC-X040300B Block, Balance (Sport) TR (HZEK) 2 pcs
10 |Y-C0603 Cable, Throttle NS 1 pcs
11 |Y-C060800 Cable, Brake RR, Assy JER ARG 1 pcs
12 [Y-C060801 body, Brake Cable RR Ja R ZEE AR 1 pcs
13 |HY50QT-C260001 Spring Ja R FE LR R 1 pcs
14 |MC-C120002D Peg 12*2041 4L B A 1 pcs
15 |MC-C120003B Nut, Fix M6*15CH 4= 45 1 17 IR Bf 1 pcs
16 |MC-F030100B Mirror, L e e 1 pcs
17 |MC-F030200B Mirror, R LSRR R 1 pcs
17 16 1

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

9
T s

){'f)ate of issue:\January 2008




SPRINT

03-1-B  OPERATING SYSTEM ASSY %m

(DISC BRAKE)
BAER G BL(BER])

19-§
& ®—-20

4
18-9

Iltem Parts no. Description Chinese Qty Unit Remark
18 |G5787-M10*1.25*50S Bolt, M10*1.25*50 7N HRVE 2 15 FEM10*1.25%50 1 pcs
19 |G6187-M10*1.25S Nut, M10*1.25 H iR BEM10*1.25 1 pcs
20 [MC-T040001S Collar, Handle - H 1 pcs
"‘r;}.l s %20 _ "~
29— [* = X
i y 1
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 8 «}{ ~—8

M | .
) / Date of |§sueﬂw@2008



SPRINT ol SRy
T ;g’l" - — _,-*#,
03-2-A OPERATING SYSTEM ASSY s . | 2 o lch N g
(DRUM BRAKE) T :‘2“ =
1 o 5
HE 1 R G B () ~— )| =z
4
!
Item Parts no. Description Chinese Qty Unit Remark
1 |Y-TO4 Handle Bar J7 At 1 pcs
2 |Y-D0501 Switch Assy, L e FAETF R B, 1 set
3 |Y-D0502 Switch Assy, R (Drum) A FAHETF R R (8%) 1 set
4 |Y-D0501-1 Brake Switch (With Cable) HESIPNGE) 2 pcs
5 |Y-D0501-2 Brake Switch, L e FAT R G 1 set
6 |Y-D0501-3 Lever, Brake, L (Chromeplate) e AN (BEES) 1 pcs
7  |Y-D0502-1 Brake Switch, R (Drum) AT FHIFRH A (1) 1 set
8 |Y-D0502-2 Lever, Brake, R (Drum / Chromeplate) TR (G5 1 pcs
9 |MC-X040100 Grip, Handle, L (Normal) ZE A B (I K) 1 pcs
10 |MC-X040200 Grip, Handle, R (Normal) 4 TR EK) 1 pcs
11 |Y-C0603 Cable, Throttle NS 1 pcs
12 [Y-C060100 Cable, Brake FR (Drum) BRI R (5) 1 pcs
13 [Y-C060101 Body, Brake Cable FR (Drum) BRI G A A 1 pcs
14 |Y-C060102 Spring A LR 1 pcs
15 |MC-C120002D Peg R A A 2 pcs
16 |MC-C120003B Nut, Fix M6*15CH =45 1 17 W5 B) 2 pcs
17 [Y-C060800 Cable, Brake RR, Assy Ja R ELA S 1 pcs
18 [Y-C060801 body, Brake Cable RR Ja R A A 1 pcs
19 |HY50QT-C260001 Spring Ja R L s 1 pcs
20 |MC-F030100B Mirror, L FiJa s 1 pcs
Y A~ 20 I
21— [ & %
“'w-‘,. J{.;,/-' ;e \.
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 9 4@ b Date of‘;ssueglmnmary7 2008




SPRINT

03-2-B OPERATING SYSTEM ASSY
(DRUM BRAKE)
BAERS B BLGER)

Item Parts no. Description Chinese Qty Unit Remark
21 |MC-F030200B Mirror, R A JE e 1 pcs
22 |G5787-M10%1.25*50S Bolt, M10*1.25*50 N AL T IBAEM10%1.25%50 1 pcs
23 |G6187-M10*1.25S Nut, M10*1.25 H AR EEM10%1.25 1 pcs
24 |MC-T040001S Collar, Handle e 1 B 1 pcs
4 ~ &.‘"f,}’,;%
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 10 13— .-%TEE{ } 15 Date of issue: 3 January 2008




i
SPRINT i 7 k15
WP
04-1 FRONT FORK 13— W TU/—x \\\a
(DISC BRAKE) B N
A AY 1 :'a-\l — i | EI
77 T (R 7 o T
( ) L E— 1_”|< 14 3 2|
 — ) —
_ Sl
A
Iltem Parts no. Description Chinese Qty Unit Remark
1 |y-T1702A Steering Stem (Disc) 77 I K 1 pcs
2 |Y-C0203A Damper, L, FR, L=390mm (Disc) ZEHT EH A=A L=390mm () 1 pcs |For 3.00-10 tyre
2.1 [Y-C0203B Damper, L, FR, L=405mm (Disc) ST RIS % L=405mm (fif) 1 pcs  |For 3.50-10 & 100/60-12 tyre
3 |Y-C0204A Damper, R, FR, L=390mm (Disc) AT B RAE 2 L=390mm () 1 pcs  |For 3.00-10 tyre
3.1 |Y-C0204B Damper, R, FR, L=405mm (Disc) AT LA US4 L=405mm (fif) 1 pcs  |For 3.50-10 & 100/60-12 tyre
4 |Y-T1401A Frame, Fender (Disc) e S 2E (1) 1 pcs
5 |Y-CO1 Race & Ball set AN 1 set
6 |Y-C01001 Race, Steering Top Ball A= R 1 pcs
7 |Y-C01002 Race, Steering Bottom Ball LR 1 pcs
8 |Y-C01003 Race, Steering Bottom Cone MRk 1 pcs
9 |Y-C01004 Top Ball Set Steel (25pcs) AR 1 pcs
10 [Y-C01005 Bottom Ball Set Steel (29pcs) ICES 1 pcs
11 |Y-C01006 Race, Steering Top Cone gk 1 pcs
12 |Y-C01007 Nut, Steering Stem A g R 1 pcs
13 |Y-X000014 Stopper, Fr. Fender BV bR & 2 I 2 pcs
14 |G9074.17-M8*42S Bolt, M8*42 INFH e+ S A MB*4 2 4 pcs
15 |G5787-M6*16S Bolt, M6*16 NV T B AR ME*16 2 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

4 e
i
11 13— @7 15

Date of issue: 3 January 2008




SPRINT

04-2 FRONT FORK
(DRUM BRAKE)

77 I A () h f I 1
JE f? y fih' ]- g
11 & 10
Item Parts no. Description Chinese Qty Unit Remark

1 |Y-T1701 Steering Stem (Drum) J7 A (%) 1 pcs
2 [Y-C0201 Damper, L, FR (Drum) e T EL 5 Pl 2 (%) 1 pcs
3 |Y-C0202 Damper, R, FR (Drum) FHTE A RER (%) 1 pcs
4 |Y-T1401 Frame, Fender (Drum) e 48 (84) 1 pcs
5 |Y-CO1 Race & Ball set Eeatt i 1 set
6 |Y-C01001 Race, Steering Top Ball AR 1 pcs
7 |Y-C01002 Race, Steering Bottom Ball SR 1 pcs
8 |Y-C01003 Race, Steering Bottom Cone TR 1 pcs
9 |Y-C01004 Top Ball Set Steel (25pcs) AER 1 pcs
10 [Y-C01005 Bottom Ball Set Steel (29pcs) TAWEE 1 pcs
11 |Y-C01006 Race, Steering Top Cone xRk 1 pcs
12 |Y-C01007 Nut, Steering Stem Iy e 1 pcs
13 |Y-X000014 Stopper, Fr. Fender HIVEHR [ 58 e 2 pcs
14 [G9074.17-M8*42S Bolt, M8*42 N S+ R M8 42 4 pcs
15 |G5787-M6*16S Bolt, M6*16 INFVE AT B AE MG 16 2 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

12 '

Date of issue: 3 January 2008




SPRINT
05 HEADLIGHT COVER

2.
NI
Iltem Parts no. Description Chinese Qty Unit Remark
1 Y-SA020006 Cover, Handle, FR (ABS) KT = (ABS) 1 pcs
2 |Y-SP010002 Cover, Handle, RR (PP) 1= (PP) 1 pcs
3 |G9074.1-M5*25S Screw, M5*25 RN HURET M5 25 1 pcs
4  |G9074.6-M6*16S Screw, M6*16 TN S+ R EUZETME*16 1 pcs
5 |G845-ST4.2*12S Screw, ST4.2*12 H W2 4TST4.2%12 2 pcs
g 4
Y &2k .
= i
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 13 ;/j 2, /’/ﬁtﬁefﬁ«? issue: 3 January 2008




SPRINT
06 FRONT COVER

2.
HiJ TEI AR
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-SA020007 Cover, FR (ABS) AT AR (ABS) 1 pcs
2 |Y-SA010006 Body, FR (ABS) HI [l (ABS) 1 pcs
2.1 |Y-SP010006 Body, FR (PP) i (PP) 1 pcs
3 |B170603F Screw, M6*14 KA LB E M6 14 1 pcs
4 |G845-ST4.2*12S Screw, ST4.2*12 H W IR4TST4.2%12 2 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 14




SPRINT
07 FRONT COVER BODY
(UPPER & LOWER)

BB Y6 (£ T )
Item Parts no. Description Chinese Qty Unit Remark
1 |Y-SP010003 Body, Upper, RR (PP) i E A L (PP) 1 pcs
2 |Y-SP010004 Body, Lower, RR (PP) HIE YA (PP) 1 pcs
3 [Y-SP010021 Helmet Hook (PP) Nz HEE (PP) 1 pcs
4 |Y-SP010005 Cover, Lower Body (PP) Kt i (PP) 1 pcs
5 |G845-ST4.2*16S Screw, ST4.2*16 HWRE]ST4.2*16 10 pcs
6 [G9074.11-M6*16S Screw, M6*16 - AEINT S S SRR AR T H A 5 M6E* 16 1 pcs
7 |G845-ST4.2*12S Screw, ST4.2*12 HBIE4TST4.2*12 4 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

15

= Y A0
Date of fsswe: 3 January 2008




SPRINT
08 REAR COVER

2%, %N
Iltem Parts no. Description Chinese Qty Unit Remark
1 Y-SA020002 Cover, L (ABS) o5 (ABS) 1 pcs
2 Y-SA020003 Cover, R (ABS) £ (ABS) 1 pcs
3 |Y-SA020004 Cover, Tail (ABS) J& i (ABS) 1 pcs
4  |Y-SA010012 Cover, L, Lower (ABS) 1L (ABS) 1 pcs
4.1 |Y-SP010012 Cover, L, Lower (PP) el (PP) 1 pcs
5 [Y-SA010013 Cover, R, Lower (ABS) Al (ABS) 1 pcs
5.1 |Y-SP010013 Cover, R, Lower (PP) A (PP) 1 pcs
6 |Y-SA010018 Cover, Tail, Lower (ABS) JEHR (ABS) 1 pcs
6.1 |Y-sPo10018 Cover, Tail, Lower (PP) FEtR (PP) 1 pcs
7 (G845-ST4.8*16S Screw, ST4.8*16 H I I24TST4.8*16 2 pcs
8 (G845-ST4.2*16S Screw, ST4.2*16 H B2 ETST4.2*16 4 pcs
9 |[G5787-M6*12S Bolt, M6*12 INFIE AT IBAEME*12 2 pcs
10 |G845-ST4.2*12S Screw, ST4.2*12 H B4 ST4.2*12 8 pcs
&
e !
T_ i fffﬁﬁf’) \"'.
kﬂ__‘__‘__, T - |

v | “H | 2
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 16 I AN A IDa\t‘é“éFissue: 3 January 2008



— 5 ] e
SPRINT Y
09 REAR WING, CENTER COVER \‘\\i 97 },.'\ 'ii*
i\. | ]
T, R AN R
A3 il
\‘*%1_ L AT
10 % ———
Iltem Parts no. Description Chinese Qty Unit Remark
1 |y-T21 Frame, Rear Wing Jath TS 48 1 pcs
2 |Y-T1403 Housing, Center Cover AR e 1 pcs
3 |Y-SP010010 Center Cover (PP) T 9LE (PP) ] 0os
4 |y-sP010011 Helmet Hook (PP) Kz (PP) 1 -
5 |Y-SP010017 Cover, Rear Wing (PP) JaEk T/ (PP) 1 pcs
6 |Y-SA010022 Cover, Rear Wing, Bottom (ABS) JEERT T AT (ABS) 1 pcs
7 |Y-SA020005 Rear Wing (ABS) JEHFFEMiMR (ABS) 1 pcs
8 |G9074.6-M6*16S Screw, M16*16 TN T HRIEETM6*16 1 pcs
9 |B3006S Clip, M6 JeEEME 1 pcs
10 |G845-ST4.8*16S Screw, ST4.8*16 H X247 ST4.8*16 2 pcs
11 |G845-ST4.2*16S Screw, ST4.2*16 H W I24TST4.2*16 2 pcs
12 |G845-ST4.2*12S Screw, ST4.2°12 [ AI24TST4.2*12 2 pcs
13 |G70.1-M8*45S Bolt, M8*45 73 A 7 £ 12 K M8 *45 2 pcs
14 |G70.1-M8*80S Bolt, M8*80 [ Sk 4 /N f 2 FM8*80 1 pcs
15 |G97.1-8S Washer @8 L ¢ 8 2 pcs
3 2 1f’ 4 .
fh‘l' o f‘»‘l 12 12
..I'- i I A {r 3 .|' L B
H% ] =k . |'-"Ir1| |
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 17 .&J L T. - 17 -, Il I Daté of issue: 3 January 2008




napg
7 -
JE A -

SPRINT
4 s
10 BOTTOM COVER 1";1‘;3\:,:_;;- 11 T
S 14 AL
}%‘E 11— . j'?": ; :“»:I#-"' /T:/_.---"
e _.-“#1:1 g 14— I'| =
=y 148 =7 ;.((;,a/‘db—ﬁ
S .
1 i
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-SP010007 Pedal, Foot (PP) JHIESH (PP) 1 pcs
2 |[Y-SP010008 Box, Battery (PP) HHL & (PP) 1 pcs
3 |Y-SP010015 Cover, Battery (PP) £ (PP) 1 pcs
4 |Y-SP010020 Band, Battery (PP) Ha i AR (PP) 1 pcs
5 |Y-SP010014 Cover, Bottom (PP) 5 (PP) 1 pcs
6 |Y-X000001 Rubber, Foot Pedal OB R P2 Bz 1 pcs
7 |Y-S010023 Fixing Skeleton, Air Intake R PR 1 pcs
8 |G845-ST4.2*12S Screw, ST4.2*12 E Bh24TST4.2%12 2 pcs
10 |G6177-M6S Nut, M6 AL e REM6 4 pcs
11 [G5787-M6*20S Bolt, M6*20 N AR HIEFEM6*20 4 pcs
12 |G845-ST4.8*16S Screw, ST4.8*16 H 25T ST4.8*16 3 pcs
13 [G845-ST4.8*12S Screw, ST4.8*12 E Bh24TST4.8%12 5 pcs
14 |B31S Clip Tk 8 pcs
15 [G845-ST4.8*20S Screw, ST4.8*20 E B2 4TST4.8*20 1 pcs
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 18 o — I Date of issue: 3 January 2008




SPRINT

11A°  FRONT ALUMINIUM WHEEL

(DISC BRAKE)

R4 (BRA)
Iltem Parts no. Description Chinese Qty Unit Remark
1 |MC-C040100B Rim 10", FR (Aluminium) HIE4eHE MT2.15*10 1 pcs
11 |MC-co40100C Rim 12”, FR (Aluminium) HIERFE I8 J2.50*12 1 pcs
2 [MC-C040900B Tubeless Tyre (3.00-10) H¥)if (3.00-10) 1 pcs
2.1 |MC-C040900C Tubeless Tyre (3.50-10) HZJR (3.50-10) 1 pcs
2.2 [MC-C040900D Tubeless Tyre (100/60-12) HA¥R (100/60-12) 1 pcs
3 |[MC-C041000 Jet, Tyre (With Cover) UM () 1 pcs
4 |Y-C11 Box Assy, Speedometer Gear B 1 pcs
5 |G5787-M10*1.25*195A Bolt, M10*1.25*195 INFVEE A M10*1.25%195 1 pcs
6 [G6187-M10*1.25A Nut, M10*1.25 H AR EEM10%1.25 1 pcs
7  |Y-T440102A Collar, ¢10*920*20.5 TS HIE & 10% & 20%20. 5 1 pcs
8 [MC-C040500B Bearing, 6300-2RS A 47K6300-2RS 2 pcs For 10 Rim
8.1 [Mc-co40500C Bearing, 6201-2RS A4 4#H7K6201-2RS 2 pcs For 12° Rim
9 |[MC-C040004B Oil Seal, 20*¢35*5 T & 20% & 35%5 1 pcs For 10” and 12" Rim
9.1 [MC-C040004C Oil Seal, 920*932*5 T & 20% & 32%5 1 pcs For 12" Rim

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

s Y

Date of issue: 3 January 2008




SPRINT

12A REAR ALUMINIUM WHEEL
(DRUM BRAKE)

+ X
JR AR ()

Iltem Parts no. Description Chinese Qty Unit Remark

1 |MC-C050100B Rim 10", RR (Aluminium) Ja fa4e e MT2.15*10 1 pcs

1.1 [MC-C050100C Rim 12", RR (Aluminium) Jr e PE J2.50%12 1 pcs

2 [MC-C040300 Brake Shoe, ¢110 RZERHLA 4 & 110 1 pcs

3 |MC-C040900B Tubeless Tyre (3.00-10) HZ i (3.00-10) 1 pcs
3.1 [MC-C040900C Tubeless Tyre (3.50-10) H7¥ iR (3.50-10) 1 pcs
3.2 [MC-C040900D Tubeless Tyre (100/60-12) HZF MR (100/60-12) 1 pcs

4 |MC-C041000 Jet, Tyre (With Cover) UM (s 1 pcs

5 |G6187-M16A Nut, M16 H 81iEREM16 1 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 20 Date of issue: 3 January 2008




SPRINT

11B FRONT STEEL WHEEL
(DRUM BRAKE)
YN +
A Bk (A
Iltem Parts no. Description Chinese Qty Unit Remark

1 MC-C040100 Rim 107, FR (Steel) HIEkEeHE 2.15%10 1 pcs
2 [MC-C040200 Panel, Front Hub A48 1 set
3 [MC-C040300 Brake Shoe, ¢110 RZERHLA 4 ¢ 110 1 pcs
4 |MC-C040700 Tyre (3.00-10), FR Hi4Mi& (3.00-10) 1 pcs
5 |MC-C040800 Tube (3.00-10), FR HI A (3.00-10) 1 pcs
6 [Y-X000012 Rubber Axle GIECIE/RESS 2 pcs
7 |G5787-M12*1.25*212A Axle, Front Wheel, M12*1.25*212 N VL HNIBEFEM12%1.25%212 1 pcs
8 |G6187-M12*1.25A Nut, M12%1.25 H iR BEM12*1.25 1 pcs
9 |Y-T440103A Washer, ¢12*5 5 HE b 1245 2 pcs
10 |Y-T440102AA Collar, ¢12.5*¢20*18 B & 12. 5% & 20%18 1 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

21

Date of issue: 3 January 2008




‘-'-‘.Ll_;,}' '// ///f/f .
s
SPRINT é V.

N4
12B REAR STEEL WHEEL N
4 g,_.}H\ y
(DRUM BRAKE) (Dt
A \\__-_—-'/
I ekt (1) N
SR
.r.n- ] g 2
3 )
5
Iltem Parts no. Description Chinese Qty Unit Remark
1 |MC-C050100 Rim 10", RR (Steel) Ja g4t 2.15%10 1 pcs
2 |MC-C040300 Brake Shoe, 9110 FIZEFRPA A ¢ 110 1 pcs
3 |MC-C040700 Tyre (3.00-10), RR JE 4R (3.00-10) 1 pcs
4 |MC-C040800 Tube (3.00-10), RR J& PR (3.00-10) 1 pcs
5 |G6187-M16A Nut, M16 H s EEM16 1 pcs

ﬂ% & ° o°
\ \ A %
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 2 _ \ \\ \ 4 (= Daite'of issue: 3 January 2008




'5“; - i1

13 AIRFILTER ASSY 3 4

C/

E@—ﬁ
Iltem Parts no. Description Chinese Qty Unit Remark

1 |HY50QT4-C030000 Air Filter Assy IRYESBL M 1 pcs
2 |HY50QT4-C030001 Air Filter Element PR 1 pcs
3 |HY50QT4-X000009 Tube, Air Intake eI G 1 pcs
4  |HY50QT4-X000010 Tube, Air Intake, Left Engine Cover RENWLE G S 1 pcs
5 |HY50QT4-X000014 Band, Air Intake, Left Engine Cover RENNLA S K 2 pcs |NO.1A 22-32
6 |HY50QT4-X000013 Band, Tube, Air Intake PSR A R 1 pcs [NO.1# 25-38
7 |G5787-M6*30S Bolt, M6*30 N AV A T B AEME*30 2 pcs

m 4
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 23 . — 2 1 Date of issue: 3 January 2008




SPRINT

2
14 FUEL TANK
7
Pﬁ/

Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-Tos Fuel Tank Assy PaRTHE ] 1 pcs
2 |Y-D0703 Sensor, Fuel Tank Assy VR VAL RS Rk 1 set
3 |Y-D070301 Sensor, Fuel Tank VR R A 1 pcs
4 |Y-D070302 Band i 1 pcs
5 |Y-D070303 Gasket 24 1 pcs
6 |Y-C09 Cock, Fuel B R 1 pcs
7 |MC-X010001G Fuel Tube, @4.8*¢9*290 (with clips) YR @4.8*99*290 (&R #i21Y) 1 pcs

- ‘\
1 = %\ \
e 7 / /

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

//

Date of issue: 3 January 2008




15 SEAT, STORAGE BOX

SPRINT

FEE, BEYIFE
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-C16 Seat Assy (Normal) JEE (I KO 1 pcs
1.1 |Y-C16A Seat Assy (Sport) BER(ZEAEFO 1 pcs
2 |Y-SP010016 Storage Box, Seat (PP) B (PP) 1 pcs
3  |Y-SP010019 Cover, Inner, Seat (PP) LA 4Ed @ (PP) 1 pcs
4 |G845-ST4.8"16S Screw, ST4.8*16 H X247 ST4.8*16 1 pcs
5 |B180602S Screw, M6*17 TR Sk S ERETME*17 1 pcs
6 |G923-M6*17S Nut, M6*17 i PR REME*17 4 pcs
7 |G96-6S Washer ¢6 K o6 4 pcs
712
2 6 12
L )
G —= o
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 25 - e *“xzao\afe\of issuetd JaMnary 2008




SPRINT

16 FENDER ASSY

Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-SA020001 Fender, FR (ABS) AV AT HE (ABS) 1 pcs
2 |Y-SP010001 Fender, Inner, FR (PP) RTVEAR S (PP) 1 pcs
3 |Y-SP010009 Fender, RR (PP) Ja 4R (PP) 1 pcs
4 |HY50QT4-S060201 Wheel Fender, RR JEE RN DY 1 pcs
5 [HY50QT4-5060202 Frame, Wheel Fender, RR S5 e /NP TR AR S e 1 pcs
6 |Y-T20 Frame Rear Plate JE S B8 1 pcs
7 MC-D060900 Retroreflector, Side (Round) S A (1)) 2 pcs
8 |Y-X000011 Fender Plastic, Inner, RR Ja S KR 1 pcs
9 |B170603S Screw, M6*14 1 R SRR TM6*14 2 pcs
10 |G5787-M6*12S Bolt, M6*12 INFIE L THIBAEMG*12 2 pcs
11 |B3006S Clip, M6 JeREM6 2 pcs
12 |G6177-M6S Nut, M6 N AL TR FEME 4 pcs
13 |G96-6S Washer 96 KK o6 2 pcs
14 |HY50QT4-S060200 RR Wheel Fender, Assy RN RS 1 pcs
6 6
——= U 'lI
T
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 26 Date of issue: 3 January 2008




SPRINT

17-1 EXHAUST (STEEL) ASSY

38 VH 75 A K ] 1
%F 5
Iltem Parts no. Description Chinese Qty Unit Remark
1 |HY50QT4-C100000 EX. Comp, Steel (with CC) TH P 2% (B i ) 1 set
1.1 |HY50QT4-C100000-1 EX. Comp, Steel (without CC) T8 75 A RO B ) 1 set
2 |HY50QT4-C100100 EX. Body, Steel (with CC) T A 28 AR (B i ) 1 set
2.1 |HY50QT4-C100100-1 EX. Body, Steel (without CC) T8 75 s EAR OB ) 1 set
3 |HY50QT4-C100001 Cover, EX. WY AR 1 pcs
4 [HY50QT-C100004 Gasket, EX. HEAE 1 pcs
5 |G5787-M8*50S Bolt, M8*50 N AV A T B A MB*50 2 pcs
6 |G923-M6*35S Nut, M6*35 i JEIBEEEME*35 2 pcs
7 |G5787-M6*12S Bolt, M6*12 INFIVE L T B AEME*12 3 pcs
8 |G93-6S Washer, ¢6 IR 06 3 pcs
*ACCESSORIES
1 2
g s—@ 61
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 27 —_— = @g’of issue: 3 January 2008




17-2 EXHAUST (ALUMINIUM) ASSY
BT VH 75 A K
10
10 %10

Iltem Parts no. Description Chinese Qty Unit Remark
1 |HY50QT4-C100000A EX. Comp, Aluminium (with CC) BT P A (i ) 1 set
1.1 |HY50QT4-C100000A-1 EX. Comp, Aluminium (without CC) BRI 75 2% I SR (AN 5 ful ) 1 set
2 |HY50QT4-C100100A Muffler, Aluminium (with CC) BRI P A A AL (2 i) 1 pcs
2.1 |HY50QT4-C100100A-1 Muffler, Aluminium (without CC) BEVTAT T P A 1 20 5 (A 2 Ak ) 1 pcs
3 |HY50QT4-C100200A-1 Exhaust Pipe HA&H4E 1 pcs
4 |HY50QT4-C100001A-1 Gasket paEas 1 pcs
5 |HY50QT4-C100002A-1 Pad o 2 pcs
6 [HY50QT4-C100003A-1 Band, EX. R4l 2 pcs
7 |HY50QT4-C100300A-1 Fixture, EX. TH 75 A AR 1 pcs
8 |HY50QT-C100004 Gasket, EX HEUE A 1 pcs
9 |G923-M6*35S Nut, M6*35 i JEAEREM6*35 2 pcs
10 |G5787-M8*20S Bolt, M8*20 N AR AT B AEMB*20 5 pcs
11 |G5787-M8*45S Bolt, M8*45 INFYE L T B A MB*45 2 pcs
7 -

Sl g =®
& é 9 MO
@ @ §=’-—=—=. 8
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 28 ™ 1 1 10 >t Date of issue: 3 January 2008




YEaY 10 == °
SPRINT (1| 6. 7 :_J;?
=004, =
18 REAR SHOCK ABSORBER / =L ~e =
— T
MAIN STAND % Aoz =)
o ; & I L ggga 5
FHES, FX 3 1 N
e =
(U = N
|| ||| 6
) amd
g
Item Parts no. Description Chinese Qty Unit Remark
1 |Y-TO2 Main Stand (For 3.00-10 tyre) 57 45(3.00-10%¢ 1) 1 pcs
1.1 [Y-TO2A Main Stand (For 3.50-10 &100/60-12 tyre) F 37 H4(3.50-10&100/60-12%¢ &) 1 pcs
2 [Y-X000004 Stopper, Main Stand EY M 1 pcs
3 [Y-C080001 Spring, Outer, Main Stand BT NS 1 pcs
4 |Y-C080002 Spring, Inner, Main Stand R oE 1 pcs
5 |Y-C0205 Cushion Assy, RR, L=305 JE = 28 L=305 1 pcs |For 3.00-10 tyre
5.1 |Y-C0205A Cushion Assy, RR, L=330 JE sy L=330 1 pcs |For 3.50-10 & 100/60-12 tyre
6 |G5787-M8*32S Bolt, M8*32 7N FIVE Z NS FEM8* 32 1 pcs
7 |G5787-M10*1.25*45S Bolt, M10*1.25*45 INFIVR AT IBAEM10%1.25%45 2 pcs
8 |G5787-M10%1.25*70S Bolt, M10*1.25*70 7N VL Z HNEFEM10%1.25%70 1 pcs
9 G6187-M10*1.25S Nut, M10*1.25 H8EEEM10%1.25 2 pcs
10 |HY50QT4-T020002 Collar, Main Stand, @10*¢14*8 F A & 10% b 148 2 pcs
%— 4
. “\
. AN - ™,
| [@x N\ y 1
. 3 .._-\ \ ,?’ii\ X ([ .
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 29 A . \ AN Date '6f issue: 3 January 2008




SPRINT

2
19 FRONT DIRECTION LAMP ASSY
2. AY N,
AU [ KT sk
Iltem Parts no. Description Chinese Qty Unit Remark
1 |vy-D0602 Direction Lamp, FR, L (White crust) /e 1R AT (11 52) 1 pcs
1.1 [Y-D0602A Direction Lamp, FR, L (Amber crust) BT AR W 4] (BE5%) 1 pcs
2 |Y-D0603 Direction Lamp, FR, R (White crust) AATH W4T (F15¢) 1 pcs
2.1 |Y-D0603A Direction Lamp, FR, R (Amber crust) HIA T W 4] (3E5¢E) 1 pcs
3 |Y-D060502 Bulb Direction Lamp (White) B ) KT AT (G (U 33 2 pcs
31 |Y-D060502A Bulb Direction Lamp (Amber) B KT AT V(R ) 2 pcs
4 |G845-ST4.212S Screw, ST4.2*12 H A8 %TST4.2%12 6 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

30

Date of issue:| 3 January 2008




SPRINT
20 REAR LAMP ASSY

KT %
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-D0605 Lamp RR, Assy (Direction Lamp White crust) BT RS ) 4T A1 5E) 1 set
1.1 |Y-D0605A Lamp RR, Assy (Direction Lamp Amber crust) ST RS AT TR 5E) 1 set
2 |Y-D060501 Bulb, Lamp RR AT IT i 1 pcs
3 |Y-D060502 Bulb, Direction Lamp (White) ) STk (O (B ) 2 pcs
31 |Y-D060502A Bulb, Direction Lamp (Amber) B ) KT AT () 2 pcs
4 |G5787-M6*12S Bolt, M6*12 INFIE A THIBAEME* 12 2 pcs
5 |G923-M6*17S Nut, M6*17 i PR EEME*17 2 pcs
6 |G96-6S Washer, ¢6 K o6 2 pcs
7  |mMc-Do61000 Retroreflector, RR (Rectangle) Ji S A7) 1 pcs
8 |G6177-M6S Nut, M6 N A2 TR EEME 1 pcs
l'j 4« 7 3
N ™
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) JSaaBL == AN Date of issue: 3 January 2008




21 WIRE HARNESS ASSY

SPRINT

F 4R R
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-D0901 Harness, Wire (Without Water proof) LR (AT I B K ) 1 pcs
1.1 |Y-D0901A Harness, Wire (side stand kill switch, water proof) | 3= Hi 25 (G 3% K5 /K 4 ) 1 pcs
2 |Y-D090101 Fuse PRI 2 pcs
3 |Y-D0902 Wire, Positive TEAREL 1 pcs
4 |y-D0903 Wire, Negative s 2k 1 pcs
5 |Y-D12 Switch, Prop Stand (Without Water proof)) TUPERR K TT I (AN 5 7K 47) 1 pcs
51 |Y-D12A Switch, Prop Stand (Water proof) PR KIT (7K 4) 1 pcs
6 |Y-D0401 Key Set A 1 pcs
7 |MC-D030000 Horn 1\ 1 pcs
8 |MC-F010000 Battery, 12V5AH 12V 5A/h 1 pcs
9 |G5787-M6*16S Bolt, M6*16 NFYE L T B AEME*16 4 pcs
10 |G5787-M6*12S Bolt, M6*12 INFIE LTI IBAEME* 12 1 pcs
11 |G9074.1-M5*20S Screw,M5*20 A A S+ T R ET M5 20 2 pcs
12 |Y-C0607 Cable, Lock ) 55 B 2k 1 pcs
13 |MC-X000006 Tying Belt FL47250mm 6 pcs
&
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 32 (1< T {to) e "5 | Date of issue: 3 January 2008




P - c
SPRINT g €° N
() 3 3 |
| s —2
22 ELECTRICAL ASSY | = S o .
\ S =
AR AR b e
9
5 f,/‘ g
9—a i i =, [ 1 7
e =3 6 |
e | w )
Iltem Parts no. Description Chinese Qty Unit Remark
1 HY50QT-D100100 Relay, Starter S B4k e Be 1 pcs
2 HY50QT-D100200 Ignition Coil (Radio noise resistance wire) e AL (B JE £8) 1 pcs
2.1 |HY50QT-D100200A Ignition Coil (Copper wire) e L (B 5 k) 1 pcs
2.2 |HY50QT-D330000B Larger Ignition Coil (Copper wire) R e AL (A 5 28) 1 pcs
3 |HY50QT-D100203 Spark plug cap, Ignition Coil AL KA 220 1 pcs |Gt
3.1 [HY50QT-D330300B Spark plug cap, Larger Ignition Coil K R ALk e 2218 1 pcs | &lidts
4 |HY50QT-D100300 Regulator (R 2% 1 pcs
5 [HY50QT-D100700 Resistor R 1 pcs
6 |HY50QT-D100500A Relay, Winker IR (AT 1% TN 1 pcs
7 |HY50QT4-D100400 CDI (Unrestricted speed) CDI (FERE 1) 1 pcs
7.1 |HY50QT4-D100400A CDI (Restricted speed) CDI (Fi#) 1 pcs
8 |G9074.1-M6*20S Screw, M6*20 T Sk A HUBETM6E* 20 1 pcs
9 |G6177-M6S Nut, M6 N B REME 2 pcs
1
&IL.;\( -’__ __'.t-—-'_"’ﬁl'_‘j@?
F 'f’f' = : 7 /r [
. = LYy .k
- = 154@?@‘7@&15
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3¢) (VERSION: 5.0) 3 133" v i - e Date of issue: 3 January 2008




18— 1?_‘#
23-A MAIN FRAME, FRAME PARTS s DN
15 ;L'\\} 1
I, Helf is 74N
2
26 g
24
149 %gz:-___ _,:".:P
\{ T
. 25
: /f:;\ 20
7
Iltem Parts no. Description Chinese Unit Remark
1 |y-To1 Frame Assy, Body LR 1 pcs
2 |y-To3 Prop Stand [IFZS 1 pcs
3 |Y-T1402 Frame, Seat Lock JAE F A 1 pcs
4 |Y-T1404 Frame, L Feili % 1 pcs
5 |Y-T1405 Frame, R VEpUE 3 1 pcs
6 |Y-T1406 Frame, Fuel Tank AR A 1 pcs
7 |y-T15 Engine Frame 377 42 1 pcs
8 |y-T18 Frame, Horn W\ S 58 1 pcs
9 |HY50QT4-T150001 Collar, 10.5*16*75 AR #£910.5*916*75 1 pcs
10 |Y-C080003 Spring, Prop Stand, Outer S B4 L5 1 pcs
11 |Y-C080004 Spring, Prop Stand, Inner S 2P 1 pcs
12 |G5787-M10%1.25*205S Bolt, M10*1.25*205 NV L R M10%1.25%205 1 pcs
13 |G5787-M10%1.25*240S Bolt, M10*1.25*240 NN AEM10%1.25%240 1 pcs
14 |G5787-M6*30S Bolt, M6*30 INFAVE L IEE A M6E*30 2 pcs
15 |G5787-M6*16S Bolt, M6*16 NAIVEZ ISR M6*16 4 pcs
16 |G5787-M6*12S Bolt, M6*12 N F 24 TR ME*1.2 2 pcs
17 |Y-T030001S Bolt, M8*22 7N A ST I8 4 M8* 22 1 pcs
P
=T
o LIV e s
| e LYY b
f{\ \%P-E:_‘ Jl?lr} _“&}1‘{"':-';; 154@%@;15
¥ . / /
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.05] | ] 34 ,-‘f:ff’ ,f}-ff 18 Date of issue: 3 January 2008




SPRINT
23-B  MAIN FRAME, FRAME PARTS

I, B
Iltem Parts no. Description Chinese Qty Unit Remark
18 |G6177-M6S Nut, M6 INIRVE 2 R REM6 6 pcs
19 |G6187-M10*1.25S Nut, M10*1.25 H iR BEM10*1.25 2 pcs
20 |Y-X000005 Stopper, Engine Frame SIRGE 1 pcs
21 |Y-C1502 Anti-Tampering Plate Bl 1 pcs
22 |Y-C1501 Manufacturer Plate LA 1 pcs
23 |G12618-3.2*10A Pin, $3.2*10 AT & 3. 2%10 4 pcs
24 |Y-X000015 Plastic i U 1 pcs
25 |Y-X000016 Tube, Overflow e 1 pcs
26 |Y-X000016-1 Band, Overflow Tube i R 1 pcs
27 |G6172-M8S Nut, M8 NS IR REM8 1 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) January 2008




SPRINT

24 FRONT DISC BRAKE ASSY

HI 30 B
Iltem Parts no. Description Chinese Qty Unit Remark
1 |MC-C030001 Disc [HIKEERIES 1 set
2 |Y-C120000 Front Disc Brake Assy EE kRS sY5 1 pcs
3 |Y-C120201 Brake Tube BB 1 pcs
4 |Y-C120101 Body, Brake Pump I3 SR A 1 pcs
5 |Y-C120102 Brake Lever, R (Chromeplate) T B0 T4 (%) 1 pcs
6 [Y-C120103 Cover, Half SJefig 1 pcs
7 |MC-C030300 Clamper Assy, Brake T2 2R 1 pcs
8 |MC-C030301 Body, Brake Clamper H s A A 1 pcs
9 [MC-C030302 Frame, Brake Clamper H5h 4 & e 1 pcs
10 |MC-C030303 Pad, Disc Brake il B e 2 pcs
11 [MC-C030304 Clip, Brake 2 - 2 pcs
12 |Y-C120400 Brake Switch, FR FEEPIES 1 pcs
13 |Y-C120401 Wire, Brake Switch, FR BB T =2k 1 pcs
14 |Y-C120001-3 Bolt, M8*25 Rt & H 15 M8*25 3 pcs
15 |G5789-M8*30S Bolt, M8*30 7N AL 2 T B M8*30 2 pcs
16 |Y-C120202 Bolt, Brake Tube T HOL IR 2 pcs
17 |Y-C120203 Washer, Brake Tube e 4 pcs
18 |G5787-M6*22S Bolt, M6*22 N SR A B MG 22 2 pcs
19 |Y-C120104F Bolt, M6*(7.8*17*15 N K 182 M6*@7.8*17*15 1 pcs
20 |G6186-M6F Nut, M6 NI R IEREM6 1 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

36 _//.-*"5__ _}x\'\

T

Date of issue: 3 January 2008




SPRINT
25 TOOLS SET, MANUAL
REE TR, H/FH

3

|

BEM/ERK?

Humirullsr mesiorols hesr gasg du
tanker bangin - w8 inorukt onsbog !

Plobyhd brtwr aror o dkos | whaler-
balviret - 50 inwinkdionaboy !

MANUAL

1
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-Foe User Manual P T 1 pcs
2 |[MC-F020000 Tools Set (4 pcs) B 25 T H (41F) 1 pcs
3 |MC-4SL-DK 4T-Service Label FHE DM G2 1 pcs
*ACCESSORIES
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 7 T Dateef issue: J JanuaL 2008




SPRINT
26-1 REAR STORAGE BOX (SMALL) 3
/J\)?Eﬁ 4. ]

Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-FT-080000 Small Rear Storage Box, Assy (With Plank) NS ARA S 1 set
2 |Y-Fo8 Small Rear Storage Box (With Fixity) AN BAE (1 2 ) 1 set
3 |Y-T22 Plank, RR Storage Box (With Bolt) AR (Srighe) 1 pcs
4 |G70.1-M8*45S Bolt, M8*45 /N SRR M8*45 2 pcs
5 |G70.1-M8*80S Bolt, M8*80 WS A IR MB*80 1 pcs
6 |Y-F0801 Fixity, RR Storage /N B [ 1 set

*ACCESSORIES

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 38 3 AT ———Date of issue: 3 Janu ry 2008



—1
26-2 REAR STORAGE BOX (LARGE)
Iltem Parts no. Description Chinese Qty Unit Remark
1 |Y-FT-080000A Large Rear Storage Box, Assy (With Plank) KBRS HREHNE 1 set
2 |Y-FO8A Large Rear Storage Box (With Fixity) KREF (S 1) 1 set
3 |Y-T22 Plank, RR Storage Box (With Bolt) AR (Srighe) 1 pcs
4 |G70.1-M8*45S Bolt, M8*45 PSS IEREM8*45 2 pcs
5 1G70.1-M8*80S Bolt, M8*80 7N SRR FEM8*80 1 pcs
6 |Y-F0802 Fixity, RR Storage KA e 1 pcs

*ACCESSORIES

. 2 3 4
p@A A o
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 399 e < W V£ ate of issue: 3 January 2008



SPRINT
27 70CC BIG BORE KIT

70cc ML K s
12 |
"
Iltem Parts no. Description Chinese Qty Unit Remark
1 |139.04.001.70 70cc Big Bore Kit AL R (70cc) 1 pcs
2 |139.04.200.70 Cylinder Head Assy (70cc) AT k44 (70cc) 1 pcs
3 |139.04.100.70 Cylinder Assy (70cc) AELARZ A (70cc) 1 pcs
4 [139.02.200.70 Camshaft Comp (70cc) I 84 5 i (70cc) 1 pcs
5 139.01.301.70 Piston (70cc) i ZE(70cc) 1 pcs
6 [139.01.307.70 Pin Piston (70cc) T 2E£495(70cc) 1 pcs
7 1139.01.302-306.70 Ring, Piston (70cc) 15 FE IR £ (70cc) 1 pcs
8 [139.01.308 Piston Pin Clip e RS 2 pcs
9 [139.04.401.70 Gasket, Cylinder Head (70cc) STk # 7 (70cc) 1 pcs
10 [139.12.304 Gasket, Cylinder AR 1 pcs
11 |G900-M6*63S Carburetor Bolt, M6*63 AL 28 XL 242 M6*63 2 pcs
12 |G900-M6*32S Exhaust Muffler Bolt, M6*32 HAUET R IE 4 ME*32 2 pcs
*ACCESSORIES
PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0) 40 ./-rﬁ Date of issue: 3 January 2008




SPRINT
28 ALARM ASSY

Iltem Parts no. Description Chinese Qty Unit Remark
1 |HY50QT-D080000 Alarm Assy (Remote start) 5 15 2% s (P 3) 1 pcs
1.1 |HY50QT-DO80000A Alarm Assy (Without Remote start) 55 5 25 5 il (AN HL R 8)) 1 pcs

PARTS CATALOGUE: GIANTCO SPRINT (HY50QT-3se / 3e) (VERSION: 5.0)

41

Date of issue: 3 January 2008




